21 Mar. 2007 16:97

CARRARO SERVICE ++39+49-9219160

638 FR LD CARRARD AXLE
REF. 128979 - P2948527V
For "POCLAIN"

Spare Parts List

Nr.5792 P

OCTOBER '96

1



21 Mar. 2007 16:97 CARRARO SERVICE ++39+49-9219160 Nr.5792

638 FR LD CARRARO AXLE REF. 128979 - P2948527V

- For "POCLAIN"

SPARE PARTS LIST

INDEX OF PAGES

1.2 Axle housing

2.1 Swivel Housing - Whesl Hub
3.1 Bevel gear/Plnion set

4.2  Differential

5.0 Steering Cylinder - Tie Rod
8.0  Drive Shafts

7.1 Epicyclic Reduction Gears



21 . Mar. 2007 16:56

CARRARO SERVICE ++39+49-9219160

638 FR LD CARRARO AXLE ref. 128979

Axl2 housing

1.2

Nr.5792 P

3

5
B
7
8
B
o

MQD. N. 6326

Pos,  Rel Oty  Description Pos.  Rel Oty  Dezcription
1 121798 1 Axla hausing 28 025125 4 Lip seal
2 121103 1 Screw Méx12 28 125047 2 Bush
3 030765 1 Breather plug Mi0x1 30 118728 2 il seal 42x62x14
4 121618 i Extenslon for braather
g 025124 2 Seat
6 119826 2 Bush 55x60x50
7 129996 1 haft
8 024260 1 Greaser nipple M10x1
9 119027 2 Bush 42x46x40

10 027894 2 Spherical bearing

11 021565 1 Plug M22x1.5

12 128827 9 Bolt M12x1.75x33

13 028667 1 {.ring

14 125442 1 Jil seal 65x92x14

16 123847 1 Cover

16 022856 4 Grower washer D.8

17 021393 4 Soraw M8x25

18 117270 2 Centering bush

19 125361 3 Stud

20 . 022414 3 Nut M12x1,25 {self lock.)

21 092270 1 Plug M22x1.5

22 126064 4 Bolt M16x95

23 094205 4 Bush

24 1233553 1 Differentlal support assy

25 128440 2 Scraw Méx10 (self lock.)

26 118975 2 l.ocking plate

27 121104 4 Covar



21 . Mar. 2007 16:56

CARRARO SERVICE ++39+49-9219760
638 LD CARRARO AXLE ref. 128979

Swivel Houging - Whesl Hub

Nr.B792 P4

2.1
Up-dated march '96

MOD. N. 4719

Poz.  Ref. Q. Description Fos.  Rel Q. Description

1 126963 1 Swivat housing L.H. 27 126883 24 Lock ring

2 117367 4 Bolt M14x60 28 126882 24 Pin

3 022131 4 Nut M.14 29 125881 24 Spring

4 121016 2 Ol ssal 48x74x13 30 126860 2 Wheal carrier

5 119608 2 Bush 3 125189 2 Centering bush D.24

B 126862 1 Swivel housing RH, A 126180 18 Cantaring bush D.20

7 126884 2 Braather 32 119906 20 Bolt M14x1,5%65 (self lack.)

8 024260 2 Greaser nipple M10x1 33 125874 2 Brake piston

9 126922 20 Bolt M14x2x35 (self lock) 3 125885 2 Quadring 179,6x3,4

10 125780 2 King pin 35 125886 2 Quadring 204,6x3,4

N 028576 4 0.rng 36 120000 2 King pin

12 122017 - Shim Th=0,1mm a7 122816 2 Washer

12 122018 - ShimTh=0,3mm 3B 030741 2 Oil plug M1dx1,5

13 128878 2 Spacer

14 119970 4 Bearing

15 125046 20 Stud M22x1 .5

16 047710 2 Cassatta seal

17 085744 2 Whaal hiub

18 028579 2 C. ring

19 024262 2 Greaser nipple M10x1

20 125855 2 Brake disc

21 125832 2 Reaction plata

22 125061 4 Ring

23 125849 p Reaction plats

24 128856 2 Crown gear

25 021630 4 Sorew MEx8

26 028595 4 Q.ring



21 Mar. 2007 16:59

CARRARO SERVICE ++39+49-9219160

638 LD CARRARO AXLE ref. 128979

Bevel gear/Pinion set

Nr.5792

P.

3.1

)

MOD. N. 5728

3
2
4
b
]
4

Pos. Ref. Q.

[Dazcription Pos. Raf.

'

Dezcription

066678
117140
125545
125831
126018
126308
134188
134181
132188
132189
132180
132191
132192
132193
132184
132186
027351
123430
0285517
123823
123821
123918
022861
021134
123915
123916
123917

R S PR

L] L] LN N NG TR R R g A = ] [ 4 [ [] [ [] [ [

Bavel gear/pinion sef Z=13/37
Ring nut

Washer

Washer

Washer
Gollapsible spacer
Shim 2,5mm
Shirm 2,6mm
Shim 2,7mm
Shim 2,8mm
Shim 2,9mm
Shim 3,0mm
Shim ,1mm
Shim 3,2mm
8him 3,3mm
Shim 3,4mm
Baaring

Washar

C.ring

Flanga

Washer

Bolt M12x1,25%25
Washer 0.12

Bolt M12x1,25x25
Shim 0,08mm
Shim ©,10mm
Shim 0,20mm



21 Mar. 2007 16:59

CARRARO SERVICE ++39+49-9219160

%38 LD CARRARD AXLE ref. 128979
Difterentlal

Nr.5792

P.

4.2

b

=L oo oren
oy =

MOD. N. 5212
Pos.  Rel, Q. Mescription Pos.  Rel, Q. Description
1 086198 1 Differential kit
2 111N 2 Thrust washer
3 127907 1 Shaft
4 133036 2 Thrust washer
§ 125065 2 Centering pin D.14x40
B 126064 10 Bolt
7 027367 2 Baaring
8 125445 2 Ring nut
8 125033 1 Spager
10 127647 1 Housing
1 065713 1 Diffarantial assy
12 024430 1 Pin Bx40
13 124062 2 Bush



21 Mar. 2007 16:59 CARRARO SERVICE ++39+49-9219160 Nr.5792 P 7
638 LD CARRARD AXLE ref. 128979

Steering Cylinder - Tie Rod 5.0
Up-dated march '96

Pos. Raf. Q. {Dezcription Pos. Ref. Q. Description

1 024260 4 Greaser nipple M10x1

2 121053 4 Pin

3 121886 1 Tie Rod L.H.

4 024430 4 Pln 8x40

5 121067 1 Shaft threaded L.H.

B 121054 8 Washer

7 049034 1 Gagket kit

8 119951 4 Bush

8 021011 3 Screw

10 022864 3 Washer D.16

1 121106 1 Nut threader M36x1,5 L.H.
12 124217 1 Flanga

13 120996 1 Cylinder

14 121105 1 Nut thraader M36x1,5 R.H.
15 121055 1 Shaft threader R.H.

16 121885 1 Tie rod R.H.



21 Mar. 2007 17:00 CARRARO SERVICE ++39+49-9219160 Nr.5792 P 8
638 LD CARRARO AXLE ref, 128979

Drive Shafts 6.0
Up-dated march '96

Fos.  Ref a. Description Pos.  Het. 0. Description
1 128978 2 Drive shaft
2 040906 2 Fork (Differential Side)
3 040807 2 Cantral body
4 040912 4 Splder
5 040906 2 Fork (Whee Side)
6 040877 16 Snap ring
7 125043 2 Washer
8 024800 2 Lock rng



21 Mar. 2007 17:00

CARRARO SERVICE ++39+49-9219160

638 LD CARRARO AXLE ref. 128979

Epicyclic Reduction Gear

Nr.5792

P.

71

]

MOD. N. 5462
Pos.  Rel. Q. Dezcriptlon Fos.  Rel 8 Description
1 126060 12 Thrust washer
2 126063 & Planetary gear
3 126048 6 Washer
4 126080 ] Shaft
5 020778 4 Screw MBx20
6 128048 6 Gentering bush
7 126082 G Scraw M20x80
8 082270 2 0l plug
9 115882 2 Thrust wagher
10 028298 384  Naadle bearing (by tens)
11 125952 2 Carrler assy (Includes ref.125062-128049)





